Uncomplicated Urinary Tract Infection
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Exclusions


							            YES        NO


1. Fever >100.4							(	(


2. Nausea, vomiting, abdominal pain				(	(


(slight suprapubic tenderness is not an exclusion)


3. Diabetic							(	(


4. Known pregnancy						(	(


5. Immunocompromised (or receiving immunosuppressive meds)	(	(


6. Symptoms > 7 days						(	(


7. Symptoms of vaginitis (vaginal discharge, vaginal irritation)		(	(


8. Recent or persistent urinary stone disease				(	(


9. Chronic renal or urologic abnormalities				(	(


10. Gross hematuria in women > 50 years old			(	(





Within the last 2 weeks has the patient:


11. Been treated for UTI?						(	(


12. Had a catherization or other urologic procedure?			(	(	


13. Been discharged from the hospital or nursing home?		(	(





Schedule visit





Are any exclusions present?








Schedule visit





1.Obtain UA and culture before patient picks up medication.


2. Schedule a follow-up visit.


3. Patient education including preventive measures.








Discuss follow-up instructions and preventive measures.





Has the patient had 2 or more presumptive UTIs in the past 12 months?





Medications


Primary


Ciprofloxacin 250mg po bid x 3 days


Gatifloxacin 200-400mg po qd x 3 days


Levofloxacin 250mg po qd x 3 days





Alternatives


TMP/SMX-DS 1 tab po bid x 3 days


Doxycycline 100mg po bid x 3 days


Augmentin 500mg po tid or 850mg po bid x 3 days





May add for discomfort


Pyridium 200mg po tid x 2 days








Does the patient request a visit?








